-

Rptary .Mowgr' RMSQ .
-Rotar\j MoWér RM42G

Hotary Mower RM44I
Rotary Mowqr 8m4s8
Hotar\./ -Mpwe!’: RI:II Bb
Snow‘BIo,we;‘r SB38G

' Snow Blower.SB48 .
Utility Blade UB44 .
. Utility Blade UB54
Bagger BG42G

. . 2 USe with RM42G Rotary Mower / R o .

Rotary-Mower. RM44GH '

o

"‘q

RM44GR, RM4B RM&0
UTILITY BLADES UB44, UB54

- 9_'-94|-np-3on-283
: | 2

) % .
i v L -
. . oA K .
RIM38; RM44, RMA43 Serie§ Shown

 APPLICATION CHART .0~ . . B
3010 3012, 3014° 3016 3018 4014 4016 -4018 4020 3118D 41180
B S R TR B
X XX N
X oex X
X X X

'

X, X

R

X XXX
X X X X

X X
XX X X

ar Requnres G1iL {narrow) rear tires.

RDTARY Mowens“_;'
'RM38, RM42G, RM44

SNOW BLOWERS 'SB38G, SBAS

- BAGGER BG42G. . -
. Parts Cata!ni:gg 8-3072 o

; ~ Decals..

Axle and Mounting. Brackets ‘ ‘

‘ Auger Housmg, Chute Control and Llft Assembl

Blade Bracket and ft Assembly
Decals : :

Bagger Assf mbi_y SR
Decals i o

" TABLE OF CONTENTS

' Deck nd Chute DI
- Spindies, Belts and Pulleys ... .
‘Mountln Brackets and Ax!e

...............................................

........................................

RM3B RM44 RM446R RM48 ROTARY MOX

Deck Belts, Backside ldler {RM44GR! ..................... L
Deck, Belts, Backside Idler {(RM38,, RM44 RM48)

Mounting Bracket and Idlér Pulleys

Rear Axle and Leveling Lmkage

. Spindies and Blades :
. Decals

ERS

....................

B £ L_\RM60 ROTARY/MOWER’
Deck, Belts 'an—d Deck Covers

- Pulleys, B]ades and Splndles
Decals :

................................

......................................

.................................

l s , SB48 § OW BLOWER

Auger and, Drive Assembly

Belt and Idter Assembly
Decals

3

......................................
..................

UB44 UBS4 UTILITY BLADE

BG42G BAGGER
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. PREABEI e e b e b

e ROV SRS

REF.

—_a e T IR
—QUONOOEHWN=

'8-3072-5

O'O aOoon,

111
L 131- |
' C 33709

»PAHT NO.

36805 |
36802 '
30738,
30741,

. 36856

'187- 1036 »
© € 30744 .
©C. 30766

C 30767

€ 30768

11

C 16745

-© 195- 533
131-.

217

938,

DESCFI]PTION

DECK -rn‘fower T .‘ e 0 L
CHUTE mower '
' -COVER beft

! DEFIQECTOR ch ute

PHN - hinge .

SPRING - hlnge )

NUT - push T
BOLT - 5/16'" x_ 5/8” carrlage
- NUT - 5/16"’ ﬂange lock
WHEEL - antlscmp
BOLT - shoulder

RM42G

TARY M'owr_sn L

DECK (AND. CHUTE

.................................................
.........................................

.............................................

..................................................

- 16 ﬂange Iock

............................

WASHER - 1/27 ...l S A PRI
" NUT. - 3/8” ' ' -

1.
1
5
1.
12
1
1.
|‘-1“ :
..... Vv 2
6
6
2
2.
2
'.2.\‘.
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hm4ze'-no'TAnv'MwaR7 ;f»,_f . S R A
SPINDLES BELTS AND PULLEYS

(J ‘ ! )7 Rer. PART NoO. DESCRIPTION A A REQ'D
N 30729 - “HOUSING - spmdie...........................~.... .............. '
28971  BEARING - spindle: . v v 0 o th e s e e e i e T
.29453 SPACER - DRANNG . [\ 0o vttt et et
~ 25543  SHIELD -bearing ... :.....vtvuunenin o, T e,
- 32421 SPINDLE - mower. . . . ... e e PR PPN
25541 ~ "SPACER-shield................ S L
37186 - SPROCKET -timing . .. .00 oo e i v i naiie s e s aa e iy,
'30733. .. ‘RETAINER - belt, timing. .. ...ttt e i e
29431 °  SPACER - pulley and sprocket .................... e e T
126- 13 - KEY -woodruff .. .. ..., ... e e e e
o 131-13317 ~ NUT - 3/4” (use 100 ft. Ib. torque)
. 12 C 36813 " PULLEY -drive........... 0 oo i e
©.-13° . . 113. 208" " .BOLT- 3/8" - 16x1 L P
14 7 129- 103 NUT =818 e e e e e
.15 C 30736 - BELT - timing

000000060

.18 "C 33275  BLADE-21-3/8" ......... b e .
17 . 113-.206  BOLT-3/8" x3/4" .......... e P PPN A
18" 192- 21 |LOCK-WASHER'- 3/8" .

_ N |- § C 27686  BELT-drive... ... .. R S A S SRR !
/% ST 20 C 26090 ° PULLEY - bACKSIE IGIBr & . .ottt e et i e e e e e e e ,-
, ‘@ S 2T U113 4100 BOLT - /2 - 1B X112 e v e e e
) C 22 0 181-1182 & NUT = 1727H0CK v e vcee e e e e e e
= 23 CU36815 . ARM Tidler ...l e e
i 240 C 18714 BUSHING ... ...t e e e et e e e f
e - S 25+ 1950 B33 U WASHER L.t e i i e
N e +26 . .° . 132- .310°  PIN - cotter B X 1 i e e
} =4l BT ( [ - 277, NSS' . ' SPRING - fension (use 36999 kit betore PIN 0435251......_...... .... :
| R oo .27 . € 36998 SPRING - tension {use PIN 043525 and after) . ....... . ... ......... o
o ‘ S 28 -0 1920 21 LOCKWASHER - 3187 5. ottt i
3P I T S 29 'C 28972  WASHER . ... ...t ety i il
dIRE ' S .30 ' ' C 30735 . PLATE - adjusting, tlmlng belt........ S B et
, Sy L ' J31 - 0 111:.°366 BOLT - 3!8” 16x 1- 144" carnage‘ U S VO
E - >1 . ST 320 01200 103 NUTB/8 - 1B .. u e e e e
| . C : ©%-.° 33 +123- 101",  BOLT - 5/16"-18x4"........,......-.................. .......
T34 . 182-- 21 . CLOCKWASHER - 3/B . v ..o it i e
Y 35. - °131- 911 ‘. NUT-5/16" - 18 flange lock ...« ..., ....... .0 e
' Vi 36 - 195- 520 WASHER-.312"".1.D.x .88" on .......... S
A 377 129- 1027 NUT - 5/18" - 18 . o o e cee e e e A S -
| y 38, 113 2070 BOLT-3/8" - 16x 1" ..., ... .. ... . . . .l oo i )

AL AN S R AR AN S ST LS NN AAN S OARNARNNNNNNNEN

. 39 1311352 . NUT - 3/8".- 16 flange lack - - ... ..o
40 - € .37008 . WASHER ..............0.i.liilliiiocliiii e
eao727 . e T iy 1994




A
}.
.

)?.IREF;‘“

OO~ DW=

C 16573

- C 30849
. C 10482 ..
-113- 209
© 131- 1352
C. 25370

_PART NO. ||

VE

'C 36825 .

C 12264 -

195. 525

C . 37089
~C- 36817 .
. C. 20005

©138- 96
.- C 26736
© . C -16745

195-. 533

131- 938 ...

C. 36823

111- 340

131- '938

111-.132

-C 36838 -
- 131- '830
C 10898 -

141- "' 5B6 |

'C 26033 <

113127 911

. C 36839
.C.- 10821
132- 310

C 28105

- 8-3072-9

- 'RM42G'ROTARY MOWER

SPRING -

PULLEY -

‘BRACKET -'height adjust
BOLT - 3/8.x 3/4"" carriage .-
" NUT. - 3/8'" flange lock
BOLT - 5/116"" x 3/4"' ¢
BOLT - "J”

DESCRIPTION * '+
FRAME - tow

SPACER -
" WASHER

idler “*V*’ groove

" MOUNTING BRACKETS AND AXLE - -

sleeve . ... ... N A TP AU '
-3/8 . e e
compression. . ... .. ... ... S N s <
» BOLT - 3/8"" -.16 x'1-1/2" e ' '
CNUT - 3/8"-16........

L T

. BUSHING ~flange . .. ... .. B ek
WASHER

..................................................
.............................................
..........................................

..................................................

Syt e e

arriage L. oL e e

- NUT = 1/2"" lock- flange .’
PIN - safety . .
PIN - clevis 1/2"" x.1.2¢
LINK -adjust ©....... .o i o
NUT - 5/16" - 18 flange loc
LINK - lift | A ,
C PIN - clevis 1727 x 17" Lo Lo sl e e
“ PIN - cotter 1/8" x 1" ...... il T
. RING --retaining . )

........................................

R ) ' e s

....... I I N

..........

........

-3/8” ...... ..... e e e
BRACKET - mounting ., . . . ' ' A ‘
AXLE - rear Lo

PIN - height adjust
PIN - roli 3/187" . x 17"~
WHEEL - gauge . ...
- BOLT - shoulder
WASHER.

BRORNRONONRORONNABNNONN == 0N S A= BN

-

July 1994 .



+ 10 Lo . L B : oo A . - HMMGFI ROTARY MOWER -;'r
% o - DECK BELTS AND BACKSlDE |DLER PULLEY -
[, = . . , , : -
‘(. ) LT C 34718 . -COVER "deck belt L H .........................................
] T - C 34719 ‘COVER ‘deck’ belt R.H. (shown) ....................................
: 1 : L2 . € 2B105 RING-retaining & .o oo ey A
) f 3 ©1956- 533 . WASHER -#1/2" ... ... .. ... . LR R e P S
4 187-1036 ~ SCREW - 174" x 1/2'% seif AAPPING - - o oo b e D
.9 B C 23358 " BELT - drive {use with tractors model 3010 3012 3014 3016
. ' T © 3018 and 30200 sl e
g' 5 C ‘23808 . BELT- drive (use with tractors model 4014 4016 4018 and 4020)
i 6. ‘C* 269568 .  LINK -7ift {use with 3000 series tractors) .........................
e 7. . C 347389 LINK - jift (use with 4000 series tractors} O R
' g8 . C 23949 BELT - mowerdeck R T T T A
: 9 C 231806 .- SPRING - tension . ..... e e . F
' 10 C 31500 ROLLER - anti- scalp, TEar ...l I e e
1 'C 31501 © . SPACER-sleeve .....5.. . ....... - i
-2, .7 7111-°375°. BOLT --3/8"- .16 x 3" 'carriage . 7. . ... ... e e
“13,. " 7 131- 938 NUT-- 3/8"" - 16 flange lock .. .. o S e e
14 ' C 44663* DECK-mower . ........:.. e B
15 ' .C- 31608 .PLATE -idler ...... R A
16 T C 12251 PULLEY - backside'idler .. ... .. e P P S
A7 " 111-- 366 . BOLT - 3/8" - 16.x 1- 1/4 carrlage ..... e . e
¥ 18 195 525, WASHER -'3/8™.. ... ... ....% ... B L ‘
19 131-1352 . NUT - 3/8" - 16 flange 10eK . ..o .. ... oo iutveon o oe e n i
200 111- 371 ' . BOLT ;'3/8” 16 x 1" carriage .......
) 21 C 14768 SPACEH ‘sleeve ............ e P L
5 22 . 195- 105 . WASHER - 1/2" ... " vt e e
.23, =~ C -25‘409'** DEFLECTOR - chute . ... .. .. PP P L
' 24 _C 28977 ROLLER:- 7", front....... e T
, { " 25 C. 26405 ' SHAFT -roller ;... .... s e e e e e Yoo L
‘ 26 "138: 106 ."PIN-roiI 3187 x 2-1127 L e e P .
, .27 C - 10821 - PlN-cIe\ns‘I/Z x 17 ... e T
) ., 28 195 541/ WASHER-B/8" ... .1.....0......,
! 29 - C 33709- - WHEEL -anti-scalp,front-. .. ... 0 .00 . 0o PN e
300 © . C 16745 BOLT - shoulder -. .. . ... ... ........
31 C 30649  WASHER -spacer -......... e
.32 - 111-110 BOLT. - 1/4" - 20 x &/8" carrlage. e s bl e '
. .33 131- 934 NUT- 1!4”-20 flange ...... , ..... Lo

#

e

- for decks PIN 057105 thru 05?129 alsu order 2 of C31580 straps

**NOTE: If lnterference exists between chute and motor tubes on 3000 serres
tractors order C42 827 tube kit

.b', . ) L

0P =

Cduly 1994 .
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- MODEL RM38 RM44 and RM48 ROTARY MOW’ER

DECK BELTS AND BACKS!DE IDLER PULLEY o

PART NO. - DESCRIPTION : ' S - REQ'D -
J g s s . S S ' A
: Y C 31495 _COVER deckbelt(RM38)...,...'....'..;..'f.............,...-..- S
: ""1 . C 31496, - COVER-deck belt (RM44) . ... ..o ... .. ...... A T 1,
; 1 . € 31497 . COVER -deck belt. (RM48) .. ... ... ... ... .. oo vl oo 1
T 2 :C’ 28105 “R!NG-retamlng....-.»........‘.,...-........-.;...... ............. 4,
S.e 030, ©185: 533 WASHER - 1427 . ... .. .. 00, R "2
3 4 187- 1036 ;Sanw - 1/4” x 1/2"" self-tapping .. .... e Al 3
5. " 'C’ 23358*  BELT - drive {use with tractors model 3000 senes) ................... A
| 5 ' C..23808* .BELT - drive {use. with tractors model 4000 serles}.. .. ...0......... 1
. ‘5. C 44801 ** BELT - drive {tse with 3000 series tractors) ™. .. ............. ...... 1.,
' 5. C 44802 ** BELT.- drive (use with 4000 series tractor8) . ............. . .. .... 1
h ‘6 € 18315 LINK - lift {use with tractors mode! 3010, 3012 3014 3016 '
e o B0TBANd 3020 . e e e 2
7 C. 25703 LINK - Jift {use with tractors model 4014, 4016 .4018 and 4020) e b 20
.8 C 23810 . BELT - mowerdeck(RMSB)...'..;.....,.............,......Z ...... 1.
-8 .C 23949  BELT -mowerdeck:(RM44) .. ... . ... ... ... ..7...... 1
8, _C 23950 BELT - mower deck {HM48). e e e e e RN 1
9 ' C 31606 - * 3PRING - tension' .. ... ...t A S 1
10. ~ C 31500 . ROLLER-antl -scalp e Y 2
11 .C 31501  SPACER -sleeve .....:..... e et e e e 2,
12 111- 3756 BOLT - 3/8" - 16 x“3" carrlageﬂ S R e R 1.
“12 '113- 241, BOLT - 3/8" -16'x3" hex head .. ..... ..... SR m/ﬁ 1
13 131- 938 .NUT - 3/8" - 16 flange Iock....‘ Ceve e, S .o - 2
14 & C 31507* DECK - mower (RM38)-shown ... ..o 8. i v ol Al
14, C 31526 DECK - mawer (RM44) -, . . ... PP e A 1.
: ‘14" C 31535* ' DECK.- mower (RM48)........... e e R 1
. 14° ' C' 44661** DECK -'mower (RM48) ... .....0........ e Ll 1
] 14 - C 44659"* DECK-mower(RM44) ... .. . ........0............. e e -
14 C 44657** ' DECK-mower (RM38) .. -.......0..0.. ... . .. ... 0 ... 1.
15 C" 31608 PLATE-idler .......... e F N I
.16 'C -12251 PULLEY backs:de idler ... e e 1
17 ~111-.366 -~ BOLT - 3/8" - 16'x 1-1/4" carriage .~ ..x...".. e .
18" 1956- 526  WASHER-3/8™ .. ... ......oounmn .. I AT S 2 -
18 - 131- 1352" SNUT - 3/8” loek . ... oLl e e 2
20 111: .371 " BOLT - 3/8 16 x' 1" carrlage S PR A 1
21, C 14768 'SPACER-sleeve ............... PR e P 1
22 *195- 1056 WASHER—HZ“..‘.......‘ ..... e e e e g 1
23 ©C 32958 ' DEFLECTOR -chute .. ........... LS P 1
{ 24 . C 30766 . ROD - pivot ..... Cee e e 1
, 25.. 7 C'.30768 . NUT -push .....%\..i.cvee,.v... T S PR . 2"
i 26"+ .C .31505  SPRING -chute_............. B
i 27 Cc 10821 PIN - clevis 1/2" x 17, P I -
i C 29 C. 44560 © KIT - rear. roller {optional) .. .. P e e R A 1
i '30. NSS , ‘ BRACKET - rofler {order kit) . .- . ey e e 1
-3 --N8§8 - - -.,BRACKET-roller{orderkut).‘...".‘ ........ 1
32 C 28977 - BROLLER-7": .. ., ..., L -1
,‘ - 33 . . '195- 541 WASHER - 5/8" ...\ .o, e R e C2 .
; ‘34 - 111- 132 . BOLT - 5/16" - 18 x 3/4" carnage fananan e e PR 4
® 35 131- 911 NUT - 5/16” - 18. flange took ot PP 4
|- '+ Use before PIN:
| . **Use PIN and after:
ST " RM38. . - 010303055
SRS .RM44 . -010307024.°
b “ RM44GR - 010308167 :
S '-RM48 - 010307021 - . o~
1 8307213 - July 1994,
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REF. ~  PARTNO. '
T C 31582
-2 C 14269
3 _C - 31583
4 138-2073
‘5. . €.-21942 ¢
. 6' - C 31585 -
7 - . C 31589
'8 - 184 B1 -
9 . 'C 14768
10 - 185- 525
11 © 131-1352
12 C 31593
13. . 113-.208
14 £ 716573,
15 C 31595
16. - C 24182
17 .. 195- 533
18 . 132- .310
190 . - € 25370.
.20 C 12264
2% - 113- 209
227 . C 10821
23. .. C 28105
.. -€ - 44889

" REF. -

031 581 MOUNTING BRACKET AND IDLER PULLEYS ASSEMBLY

044669 MOUNTING EI-'-IACKET AND IDLER PULLEYS ASSEMBLY

PART NO.

RM38 RM44 RM44GR and RM48 ROTARY MOWER

" USE BEFORE PIN:
.- . ' RM38-010308055
- - 7 ° RM44-010307024
. ' RM44GR-010308167
. RM48-010307021

&

' N . o
PDESCRIPTION

NUT - belt tension
WASHER - dished
PIN - spiral 3/16" x 1- 1/4”
SPRING - tension
BRACKET - mounting .
YOKE - adjustin

NUT - 3/8" - 16 flange head :

'SPACER - sleeve ’
BUSHING - flange . . . .. .. Lo

...................

* WASHER - 172" ... . . e e e e
PIN—cotterUS x‘l"'.., ........
" PULLEY - idler; ‘“vee’" groove ..
BUSHING - ﬂange .......... U
"BOLT - 3/8" - 16 x 1-1/2" .~ . .. . ... ..., .
PIN -clevis 1/27 x 1" . ... .. ..., ced
RlNG—retammg e e e B
-KIT - suspenSJDn (changes suspensmn to newer style)

.« % {JSE PIN AND AFTER:
- . . RM38 - 010308055
. RM44 - 010307024

- RM44GR - 010308167 .

o RM48 - 010307021
DESCRIPTION ." <.

<1. . €, 31582 "SCREW - idler adjust ........ e LS
2 - C 14269 . NUT - belt tension ... .. .. TN L
3 C '31683 . WASHER -dished.'............... e .
4. 138-2073 PIN - spiral 3/16"" x 1-1/4" ... ... P T TR
" B . C 21942 - SPRING.-tension.. .. ...... P
~ 6 . C 44672  BRACKET -mounting ............ [P i
7 C: 448676 -YOKE - adjusting (iricludes bushmg) L. e
.8 . 111- 366 . BOLT - 3/8" -16 x 1 1/4" carriage ......... Vo
9 C..16714 . BUSHING...... LR e
10 195- 525 - WASHER -3/8" . .......... D \
1 . 13121352 NUT - 3.’8" 16 flange head ....... e e
12 i+ €& 448683 - FRAME.-tow ........:..... e R N e “
13 T 113-: 208 BOLT - 3/8"" - 16 x 1- 1[4” ......... e e ..
14 . C 16573 SPACER - ~sleeve B e
16 - " C- 44685  ARM -idler ............... O
16 113--219 . BOLT - 318 -16x2" .. ... .. PR, N
A7 C’ 37004 . WASHER -.1/2° Lo s a
18 - -J132- 310 - PIN -cotter 1/8" x 1 ... ... . ... .
-19° "C - 25370 PULLEY - igler, *'vee’" groove . .. ..... . e L
20 -C "12264 - BUSHING-flange...... ........ P '
21 +.,113- 209  BOLT-3/8" -16x1- 1!2” ..... T
122 C 10821 - PIN::clevis 1/2""x. 1" ...l . ... .....
23 .7 C 28105 ‘RING - fetammg e e R RNy K
8-30-72-15- 4 i

L L T L e

.............................................

................................................
.........................

............................

. SCREW - 3/8""- 16 x 1" flat head socket '
SPACER - slegve

L T T S T T T T S

"WASHER - 3/8”7 . .~ oL .

e, e v om 4T e e s

FRAME - tow.............:.' .....
BOLT - 3/87 -16'x 1- 1/4"..‘..&-..'.‘.

N N T

..............................

ARM-ldIer ..... T

.................
---..----..—...4.-...- D L |
....................
P T T T ST IR

e e e e e e e
..................
........
b e e aMe e e e e ey
ce b e e e e e
;
...............
................
..................
...............

................

July 1894
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1 i - ' .
RM38 RM44. RMMGFleand RM43 HOTARY MOWER ) . - 17
H - , .
i o .
g REAR AXLE AND LEVELlNG LINKAGE S :
i N . R “
‘ ( y . REF. ' - PART NO. ' DE_SCRIPTION " L : : ‘ . REQ'D
1 C - 25682 WHEEL -gauge 6™ . ............ .. .. .. . 5 .. e e 2
i 1 'C 31498 WHEEL - gauge. 5" ............... S 2
! ‘2 C. 31499 . BOLT - shoulder . T $ 2
| 3 .-195- 541" - WASHER - 656"x1312".............. ............................ -4
a . 131- 930 “NUT - 1!2“ 13 HANGE IOCK v e e e e 2
3 5, . € 31576 ROD - level'adjost (RM38) ... .. ... .00 . cuesien .. T T 1
Ly 5 © C 7 31677 ROD - level adjust (RM44) (RM44GR) (HM48T ..... [P N S Y
) - B 131-:938 NUT - 3/8" - 16 flange lock .......... S ' 8
7 . 132- 310 CPIN - cotter 1787 X 17 L e e e e e e e 2"
.8 ..C 31880* STRAP --connectar (for FIM44GR bend |f reqwred! .......................... Z
8 C 44655%* STRAP -connector. ., ........... ... 0. N S SN 2
= 9 1417 54 - PIN - clevis 3/8” x 1 e e e e 1
.9 C - 10821 . ~ PIN - clevis 1/2" X 7/8" ....... B O AP N AL "2
10 " 195- 525 | WASHER - 3/8" . . ... ... e e e e e 1
11 132-. 320 PIN - cottar 3182 X Bl . o e e e e e e e 1.
12 . C. 31546 AXLE - mower {RM38) .. .. ... O 1.
2. C 31547 AXLE - mower (RM4&4).. ... ........ e [ O AT S R
“12 C 31548 AXLE -mower {(RM48) .-.._. . ........ T . !
C A2 C. 44793 AXLE -mower [BMA4GR) . .t u e ope e ve e i in i m i d e 1
13%, C 20005 PIN -locking: . - .. ....... el A e T B
i4 C 10482 SPRING - compressmn e e e e e S 1
" 15 138- 96, | PIN-roll 37167 x 1" .......... T e PR L
16 " 111- "340 . BOLT - 3/8” -'16 x 3/4’’ carriage . . .. ...... e e e e e e e e UAR
16 121- 228 ° BOLT - 3/8'" - 16 x 3/4' flange lock {(RM44GR) ... ...... ... .0 ot Lo 2
17 C 165935 | BRACKET - height adjust {(RM38, RM44, FIM48} shown. ... .. ........... 1
17 C 34734 BRACKET - height adjust (RM44GR} ... .......... P e .. 1
18 “111- 132 BOLT -'5/16 - 18'x 3/4" carriage . ... ... .. e e PR 2
19 . 131-° 911 " NUT -5/16" -18flangelock .........:.... S 2
20 . -C 37327* - BELLCRANK -leveling. (FlM38 RM44, RM48) ................. e 1
21 195,633 0 WASHER - 1/27 .. .. .. i e e r e e : 1
22 - C 31579 BRACKET - channel ........ PP e e 1.4
k y 23 113- 207 BOLT - 3/8"-16x 1" ... . . ..ot e U 1
T .24 C 14768 SPACER -sleeve ......0.. . . 0 neeronan s e e I 1
R 25 C _28105° RENG -retaining - ... ... ... v venn e e 1
26 "131- 1352 "NUT --3/8" - 16 flange head ."....... ... e aeaee e s 1
27 C . 34735* BELLCRANK - leveling (RM44GR) e g e A I
27 .C 44667 ** BELLCRANK-IeveImg ........... e e e LI
*USE BEFORE PlN o Lo .
. **USE PIN AND AFTER . o - : -
- RAM38-- 010308055 - R AR
"RM44 - 010307924 | . : o -
o A ’ . RM44GR - 010308167 R Lo
' oo . " P ** RM48 - 010307021 " o ' s
0 ‘ . 7 : - . ”. . ' T ' ' ! + - ‘ ’ I ‘ : ‘ '
. . . .. . ...  SPINDLES AND BLADES
"REF. . . PART NO. DESCRIPTION . v o ' : o o REQ’D
-1 NSS Vo -.HOUSING splndle (use C40722, 219 20 and t2}/016516) e e . 3~
2 .. C .28971 CBEARING -spindle .. .. ........ . .00 e A WO 8
, 3 C 10810 '  SPACER-bearing......... e T PP -3
' 4 C 25542 ©~ ADAPTER-blade ..:......... e e e e, . 3.
b 5 C 31452 ° WASHER -3/8" x2" ... ..... e S e e s ie.o 0 3
j . 6 o182 21 LOCK WASHER - 318 ..... ... 1B
i s 113- 209 ... BOLT -3/8" - 16 x 1-1/2" {use 35ftlb or torque) BN 3
' - C 31566 . SPINDLE -outboard . ..... .. L. ... ... inns [ B e 2
o9 ' C .29431  "SPACER-spindle..:...... e S . P AP .3
\ 10 ‘C 31570 '~ BLADE - 13-1/2" (RM38) ........... Y- T Fee e . 3
- 10 C ' 31571 .- BLADE - 15-1/2” (RM44, RM44GR} e e RPN S e 37
10 . € 31572 BLADE - 17" {RMAS8) . .. ... ... .. it e e e 3
AL 11 - 113- 206 BOLT - 3/8” - 16 x 3/4"" (use: 15 ft tb. of torque) . ... ... .. I PP e 12
- . -= 12+ .7 C -31558° ' SPINDLE - center (RM38) ...........0..0 0 .... EEEEEE [N 1.
( ) . ( . 12 .. €' 31559 . SPINDLE - center (RM44, RMMGR} P SR ST e e e T 1
12 ‘'C 31560 . SPINDLE - center (RM48) cee s e e 1
13 C- 25544  SHIELD -bearing ....... ... v oegeano P -
14 . L 219- . 20 . FI'I'I’ING - Iubncatmn 1!4”“‘“28 {if used) e ST el 0 8
.2 S C o . oo ,' o s 8-3072-17 . " July 1994
{ - - :




e e St aon 2 R b oLt

Sy . ,
] RMBO ROTARY MOWER ' 19
DECK BELTS AND DECK COVERS
'REF. . PARTNO. DESCREPTION REQ'D .
K C 31385~ DECK - mower 60" (B20Mm) oo 1
2 ~ C " 25687 . BELT - splndIEdere....................,..‘ ..................... .2
377 € 25688 GUARD -deckbelt....... ... .. ... .0 e 2.
4« . '187-1036  _SCREW - 1/4"" - 20 x 1/2" self-tapping - . ... ..., .....c. ... .0... 5. 2,
5 .. C 28977 -+ ROLLER - 2-1/2""'x 7" (63 5 x 177 8 mm) ........................ 1,
6 -  .C 26405 SHAFT -roller ... 0 L e e e 1.
7 132- 310 . PIN -cotter 1/8” x 1 {3.17x 254mm}-._:‘:.....'...-,...' ............ L2
- C 28975' ROLLER - 2-1/2"" x 2-3/8" (53 5 x 60 32 mm) rear L ... ... ... 2
g " -C 25620. . SPACER -Sleeve . ... .. .0 . 0 i -4
10 - 113- 447 '7BOLT-1/2”—13x3”hex..._.......-........-......‘......'...‘;. 4
"1 » 131--930 " NUT -lock 1/2" hex flange . ... ...... .. .0 00 . . .. o v, ‘6 .
12 . 192- 21 ° LOCK WASHER - 3/8" (early productmn) ................... .2
13 = 1312 93B ' NUT - 3/8"" - 16ﬂangelock............._............-........-... 2
14 ;- 195- 541 WASHER - 5)'8” 1.
15 C .26653. . BELT - V' MOWer drive. . ...l o v ie e 1.
.16 113- 2562 - BOLT - 3/3” 16”x33!4”.............,\... .......... e w2
17 €. 26958 ' LINK - mower lift 8" ... .. ... ... A P e 2
18 - C 10821  FiN - clews T R Tl
19 . 195 533  WASHER- 1/2" ...... e i PR i 2.
20 .C 10898 PIN - retaining, special .~ ... Ce e e TIT e
21 . .C 27731 SPACER.- sleeve ...... e e e e EPI T o2
© 22 . 138- 1086 ‘QPlN—rOII 316" x 2-142 .. ... N e 1
23 C 27730-‘ . WHEEL - anti-scalp {use before PIN 010308212] e e 2 _
23 C. 44872 \N_HEEL‘ anti-scalp ‘{use F’IN 010308212 and’ af‘ger) O 2
a o '
.- o
' .
8307219 " July 1994
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.REF, %

¥ g

-

PART&.NO

c 31395
111- 340

192 t21
137- ;938 .
C . 20005
" C 10482
. 138-. .96
. .C 15935
S111- 132
193~ 29.
131- 911
C 26384

141- . 4

- 132- 321

196- 528

.132-.310°

C 25682 °
C. 25683
113- 447
. 131 930

C 31387

.L 31399
" NSS

NSS

C 16573 -
“111- 366"
131-1352
C 31401 '
‘C 26394

C 17597

" C. 26390

138- 106
.C 256370

. C. 12264
©113- 209
..NSs -
C 24182 "
" C 19502

RM60 ROTARY MOWER -"' L ey

AXLE AND MOUNTING BRACKETS
(usa before PIN-01 0306016} '

g DESCR[PTION -

. AXLE - rear : o
. BOLT - carrlage 3{8” - 16 X 3!4”
. LOCK WASHER - 3/8"" (early production)

NUT - 3/8" -

. PIN-locking .......... P DRI e e
. SPRING -‘tension ... ....... P A e e

PIN.- roII. ..

...........................................

16hexﬂangelock .

BRACKET - henght ad,ust ) S

BOLT - carriage 5/16!' - 18 x 3!4' s A e P

LOCK WASHER-- 5/16 ... ......: T e L b
NUT : 5/16% - '
LINK -rock arm . ..., : _
. PIN-clevis 3/8" [....... S S S P A
- PIN - cotter 3/32" x 1" . ...... P T S
" WASHER - 3/8"" [T ....... B A POV U AU :
CPIN--cotter 1/8 x 17 L i
WHEEL - helghtadjust ...... e e s e S

18 flange lock . ... L o e

f

SPACER - sleeve ..... ... .

BOLT - 1/2" -

NUT - lock "1/2"* = 13 hex fIange R N S

BRACKET -

" CARRIAGE ASSEMBLY . ... ... ie ety n s it

front'mounting . . ......... e

LINK - tow R.H. {shown) {use C44538 kith ..o e
LINK - tow L.H. {use C44538 kit) ... N e Ca

r

. SPACER - sleeve . ... 0. ... ......
- BOLT.- carnageSIB -16x11/4”.._..'....-....‘..l...l...<....‘.§.,

' BRACKET -

idlerpulleys. .\ ... o e I, .

ARM -idler pulley .. /... v e o

- 'BEARING - sleeve. .. ... ..o vvun i v 70T T L e
SHAFT - pivot, pulley @rm .. ..o cilwis e e oy o7 e e T T s

BUSHING -

COPIN -0l 318 X 2-1/27 e e
,-’-PULLEY-rdler...'...-....‘.._‘.‘ ........... e e

pulley ... .. PR e

BOLT - 3/8”-16)(1 /2" hex . oo vl P "
(BELL CRANK - {use C4453BKit) . .. ."coovi
BUSHING-ﬂange et PP I e .

BOLT -

.37 C-.26033 PIN-adjust.......o..onvoznno. il iniiiinninn
38 . 195- B33 . WASHER-1/27" ..l e
39" C. 10898 | PIN-safety.................0......Co oL, e

'40 - . C ‘16573 ° SPACER-sleeve......... . S e R

41 - 113- 207 . .BOLT-3/8"-16% 1" hex- .... e i e Vsl
‘42. . C- 26890 . . .SCREW - idler adjust . .. .. e e i i

" 43 7 138 92 - PIN-roll 3/16" x 3/4" . .. ... ..

48 | -

C 263856

© . C._ 10821
48 © “C 10883
131- 938 .
C 44638

8-3072:21

PIN - clevis.

.PIN - safety .
-NUT - 3/8" - 16 flange head ...... Veeaeasas, S e Ll
’ LINK rock arm B e e e e e e ’

44 C 14269 ' . NUT - adjust, special . ... . . .. A S L
45 c 223&&/ SPRING - tension .. ...... ;.. ... it
CLINK - leveler | . 0 i e e i

A T B

T July 1994,

6
1
1
1
1
2
2
2
3
2
2
8
7
2
2
2
4
1
1
1
1
2
. . ‘ 2
+ -NUT - lock 3/8" - 16 hex flange e e e e 4 .
. i
1
2
1
1
2
2
2
1
2
1
1
3
3
2
2
1
2
1
1
1
2
1
2
1
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RMGO ROTARY' MDWER 23
AXLE AND MOUNTING BRACKETS
' (use PIN 010306016 and‘ afterl
o PART NO DESCRIF’TION “REQ'D
Cc. 31395 ”AXLE-rear....»......................<.............. ........ 1
111- "340 . ° BOLT - carriage 3/8" - 18 x 3/4” L Lo ol e e -6
192- 21 LOCK WASHER - 3/8"" {early productlon} ........... PP e e '8
.+ +131- 938 . NUT .- 3/8"- 16 hex flange lock . .....0.. P R S Y - I
© 0 C 20005 -PIN-3ocking . .... .t teiae e e s R -1
C 10482 % SPRING - tension.. . ... .. ... oot 1
'138-- 96 PIN - roll . i e e e 1
. C. 15935 : BRACKET - height. adjust ....................................... S
" 111--132 -+ BOLT - carriage 5/16" - 18 x 3/4" ... ... ... .00 L 2
10, 193:. 29 | LOCK WASHER - 5/16"". .. ... . ... SN A 2
11 131-- 911, NUT - 5/16" - 18 flange 106K . . .. .. coo o i et e 2
12.. . C 26384, LINK-rockarm ......0 .. ..ol et ;3
13, D41 o4 PIN - clevis 378" L v i e e e e e 27
14 132~ 321 PIN - cotter 3/32" x TP P © 2
15 195- 525 .. WASHER - 3/8". . ... . e e e 8
16 ' -132- 310 .PIN - cotter 1B X 1 e e "8
17 C 26682 | WHEEL - height adjust ... ... ... . 00 o s aso e 2
18 .G 25683, " SPACER -sleeve. ............. e e e e e e 2,
19, 113- 447 .. BOLT - 142" - 13 % 3-1/2"". .. .. R 2.
20 ©131- 930 ‘NUT -lock 1/2” 13 hexflange... . ......... .. ... ... .. ... 4
‘ C’ 44519 - CARRIAGE ASSEMBLY . S S -1
21 C 31398 . BRACKET - front mounting . : ... o0 ..o vt ol o1
22 C 44523 - LINK-tow RH. (shown). .. ... . .. ... ... . . o o . 1
22 ¢ 'C'. 44524 " LINK-tow LH............. e
23 C. 16573 SPACER -sleeve-. . .. .. ... .. ............... I R S 2
24 111-. 366 - BOLT - darriage 3/8" - 16 x 1- A L PRI 2 "
25 131-13562 S NUT - lock 3/8" - 16 hex flange . .. .. [ o 4
26 'C 31401  BRACKET - idler pulleys.....;...... AT SR 1
27, C 26394 - ARM-idlerpulley .. ... .. oo Dol 2
28 C 17597 " BEAR!NG sleeve . . ... r2
29. ' C' 26390 SHAFT - pivot, pulley arm'. .\ ... ... . ... ... 0. 00 0 1
30,0 . 138- 106 PIN - roli 3/16" x 2-1/2'" P F T A 1
317 C 28370 . PULLEY - 0Ier . ..t ovetee et e e e 2.
32 7 C 12264 - | BUSHING - PUIBY - . . . et e vve it e e eiie e e eiee vt e e e 2
33 ' 113- 209 . BOLT- 3/8” - 16 x 1-1/2" hex . ...t ., lou i i L 2
34 C 445286 - BELL CRANK... ... e D e I
- 35, C 24182 . BUSHING -flange .. ... .«.o .o v s ti ol e, 2.
. .36 °C 18502 BOLT = "J .+ o oev ettt e e e v 1
37 .. .C 26033° PIN - 8djUST. . ov v v vs e e i e e e e e s e e e e e e e -1
. 38 195- 633 ° . WASHER - 1/2” ............................................ -3
£ 387 0 € 10898 T PIN-SAfety. . L. e e 3
400 - C ;16573 - SPACER -sleeve . . .\ ot 2
41 . - 113: 207 BOLT - 3/8"" - 16 x 1" hex ...................................... 2
2 42 - .C. 26890 SCREW - idler adjust . .. .. ... .o et 1,7
43 .. . 138- 92 . " PIN - roll 3!16” X34 e e .2
44 . L. C 14269 ‘.NUT ‘adjust; special . . .. oLl e N
45 | C 26386 SPRING - teNSION ..\ cvv v ine it "1
46, . C 2B385 .- LINK -1aveler . . .o i e e e i e e B e 1
47 .. C. 10821 . PIN- cle\ns...‘-..-..w.......,, ................................. 2
418 JC 10883 7  PIN-safety ... ... e e e e KR 1
49 131- 938 NUT -'3/8"" - 16 ﬂange head e T D SR P .2
- b0, C 44529 . ROD............ e I
5T C 44530 PIN - retainer ............. ' 1
52 .. 187-1036 : SCREW - 1/4” - 30 x. 1/2" selftap ...\ ... DO i 1
53 . C 44638 . LINI( - rock arm P I PIIPIFEIN EEIIPI 1

T July ]9941 :
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" PART NO._ |

C. 31393

113- ‘268
. 131-1218
" 113- 206
- C '31394

C 25781
- C 25642,
. C 28972
- C 25643
) ©126-.0 16 .
11 ~C 25644
12 C ' 25645
13 131-1331
14 111- 371
15 - - 131~ 938 °°
16, 123- 101
17 C 25543
18 C. . 25829
.19 C 25688
20 . 195 520
.21 129- 102
22 13- 176
23 - C 25627
24 - C 25632
25 C 25635
.26. ' Nss* :
.26~ ..C 40722**
27 - NSS*
27 - C 40955%*
28 “C 16516
29-  C.-28971
30 C- 10810
.31. . C 25541
32 219-. 20

| 8:3072:25

HMGO ROTARY MOWER

PULLEYS BLADES AND SPINDLES

DESCRIPTION

........................................

BOLT - 3/8" -
NUT - lock 3/8°" hex
BOLT - 3/8" -

T 7 hen L L
" iy 3/4”hex ....................................

BRACKET - belt adjusting, deck
" SPROCKET - spindie drive

'WASHEH belt retalnmg, spema] ..................................
) SPACER spindle L oL e

KEY - Woodruff #9 3/16" x 3/4 '

KEY > square
" PULLEY - drwe
NUT - fock 3!4'
BOLT - 3/8" -.16 x 1" carriage
‘NUT - 3/8" flange lock

. BOLT - 5/16" -

'.., ............
P T T T T T A
.........................................
...............................

18 x 4" hex
SHIELLD -"bearing "
" . SPACER - slesve

CSPRING - COMPression .. .ie. ..ot i e
WASHER - .312"" |.D. x .88" O D. e e PR e e
NUT 2.6/16". hex - ' ;

‘NUT -lock 5/16"" hex.

-SPINDLE - center

} SP!NDLE R.H. , ; .

' 'SPINDLE L. H. e, P PR NP
'HOUSING - center- splndle {use, C40722 and 219-20) .
HOUSING - center spindle

HOUSING - outward spindle’ tuse 040955 and 219-20)
HOUSING: - ‘outward splndle
- _RING - retaining °

BEARING - spindle
. SPACER: - spindle bearing
" SPACER - spindle

FITTING — Iubrlcatlon 1/4"

................
....................................
...............................................
.............................................
................................

..............................................

28 (if used] A P oL

% Use before PIN: 010308001 -,
_**Use PIN 010308001 and after

1 -
e

- 25
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REF.

DWENOOP WP = =

6‘0 0000

ssase 3343 smow BLOWER =

AUGER HOUSING CHUTE CONTROL AND LIFT ASSEMBLY

‘PAHTNO.‘

31899
17776
29877

129- 163

192- 21

131- 938
" 132- 300
111- 371

©111- 340

185-. 525
- C .15248

C. 16940 °

113- 1

‘131-1102°

" 111- 340

. C 28263 .
C 22774-

C 15334
111-' 132
192- 20
131 911

‘132- 332

C 24644
C 24643

. C' 24640

195-2134
195- 541

C 17775

113~ 412
195- 534

C. ‘26580
+.131-1182.
. C 31995

. §.3072-27

31900 -
17878

10828 -

ARM - lift

fDEscmPno

”HOUS"MB-auger38”ISBSBGL...ﬂ.,;.,.ﬂn..z..l...l[' ........ T
HOUSING - auger 48" (SB48) .
BLADE - snowblower (SB48)

BLADE - snowblower (SB38G}
SCREW - chain adjust

PIN - safety .

- NUT.- 3/8'" =

NUT - 3/8""

* PIN - cottér-

BOLT - 3/8"" x
BOLT - 3/8" -

COIL - chute

SKID - shoe

NUT - lock 1

N

NC hex ZP,
1/8" 'x 7/8"

. . [
D T T o T T T T T e T A

BOLT - 1/4" x 1/2" NC hex ZP

control

BOLT - 1/2"" x 1 3/4" NC hex
WASHER - 1/2” '
BUSHING - pivol & ... e s e e e e e e e i

2

..................................................

1" NC carriage
16 x 3/4" carriage
' 'WASHER - 3/8" ZP (early productlon]
- CHUTE :

\JMy1994“u~:>'

L

D T T R Y
................................

' LOCK WASHER - 3/8" 'zi='¢éér'h} 'p'réddc'nb'ni """"""""""""

...................................
.................................
..............................

W NUT - lock 1/4" NC hex ZP .. .... e AP S T AR
" BOLT - 3/8" x 3/4’* NC carriage . Ve § '
- WASHER - dished 25/64 x 17 O.D. .. | ."

. WINGNUT - défiector locking .. .
BRACKET - chute holddown' .
BOLT.-.5/16" x 3/4°" NC carriage®. .. .. .. '
LOCK WASHER k- 6/16'" ZP (early productlon} .
NUT - /16" NC hex ZP flange.......... e P
" PIN - cotter 3/32"" x 1- 1/2” - ' '
CRANK - chute
-+ROD - chute,

..................................

........................................

conteol . ... ........ AT

WASHER - 1- 3/16” x 2-1/4"" ZP

WASHER - 21/32" x 1- 5{16” ......... e L

27

"REQ’D

1




‘28"

SB38G; SB48 SNOW BL‘OWER' 29.
AUGER AND DRIVE ASSEMBLY
REF. PART NO. DESCH[PTION . REQ'D
o v i
1 C 28277 FLANGETTE‘.................................. ............. 4 -
2 . C 2BB17  BEARING ... e s e e e e e "3
-3 Mt1-.132 BOLT - 5/16«3/4" NCZPcarnage...,............ .............. ‘UAR.
4 . . 192- 20 .- LOCK WASHER - 5/16" ZP {(early productlon) R B o4
B 131- 91 'NUT : 5/16"* NC hex ZP flange lock . ce e . 4.
© 6" C 28209 BRACKET Beanng......_ .............. S S
7 “138-. 81 _ PIN-roll /32" x1-1/2" .. ... ... .... O P L1
-8, 113-.206 BOLT - 3/87.- 16 x 3/4" ©...v. .0 R SRR L2
-9 :192-, 21 .. LOCK WASHER - 3/8°. {early productlon} ......................... $ 2
10 131- 938 - NUT-3/8" -16flangelock . .. ......... .. e e e M 2 .
11 -.C 18183 CHAIN .auger drive 75 pitches #40 roller chain, ... ............ e N
o - C 28982 "LINK - connecting #40 . . . .0 . L e - 1
- C 28984 ‘LINK -roller #40 . . .. ........ P A e 2
12 C '28983 LINK - offset #40 . ... ..." R e e 2.
13 . 138- 138 PIN -roli 1/4"" - 1-1/2" . .......:....... '. T A
14 . . NSSs ' _ COLLAR - locking {included with item 2) .............................. . 2
.15 'C . 31907 . -SHAFT - drive- (SBSBG) ............................................ 1
15 .. | C .31908. SHAFT-drive (SB48) ... v, . . i e i e St
16 . C. 31953 . PULLEY “drive shaft- .. ........ Cihee S e S
17 'C 25206°  AUGER - 38" (SB38G) ...... R D AP 1
17+ - .C''25863 ,AUGER ag" (SB48) .......... 1
18 C 25840  ,SLEEVE-bearing........... P e 2
.19 C - 28971 'BEARING - GUGET . . .. ivu..... T T P . .2
20 C 25841 ' SHAFT -stub..... e e [P C2
21 - 195- 522 'WASHER - spacer’ BB et e UA
22 - 121- 226 . BOLT-'3/8" x 1" NC héx (use lock sealant on threads) flange Iock IR 2
23 C. 16109 - SPROCKET - auger {is welded to auger) e e 1
[
I Y
{
N

" §-3072:29.

P

T Juy 1994
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30 L.

e i 2

‘ SB38G, SB4B_SNOWBL6WER.~' R L3
LT T o5 ... . . BELT AND IDLER ASSEMBLY

i
T : T o O 1) 'REF. "' PART NO.. . DESCRIPTION- . = _ . ... . REQD
B ' . ’ ' i 113- 206 BOLT - 3/3”)(3[4' NC hex ZP
193-" '68  -WASHER - 3/8" internal 10oth © .. ... .\ .vut o o
C 25370 PULLEY: - idier 4"
T132- 3180 PIN-gotter ...l et
.C' .16870- - SPRING - idler ... ... . o .

C- 31818 ARM -idler ., t. . ..l e
~C 16714 ,BUSHING - idler a.rm .........................................
C 31913 FRAME -idler............. P U
* . 18b-. B33 WASHER - 1/27 2P ... e e

10 . C’ 26090 PULLEY - backside idler 4" . . ... . ... ... . . . ... . i
11 S 1134107 "BOLT - 1/2" x 1-1/2" NC hex ZP..
"12. 7 131-1182° 0 NUT -lock- 1/2" NC hex ZP .. . . oo
‘13 ~ € 23949 ' BELT - (use with 3000 series tractors} 76-1/2"
e . - 13..- C 235639 . -BELT - {use with 4000 series tractors}
” e ‘ .14 195 103 WASHEH 3.’8

4

N . -

@mummﬁwmé

B T S b sgomal L Co T T uly 1994




, UB44. UB54 UTILITY BLADE o B
R 'BLADE BRACKET AND LlFT ASSEMBLY A=

REF. ' PART NO.. - DESCRIPTION RN ” T " REQ'D.
" C. 16524 BLADE - 44" shown {UB44) . )

C 16525°  BLADE --54” (UB54)} .. ey PR _ ST

-C 10871 ~ EDGE - 44’ (UB44) ...." N S S A

C .'14440 EDGE - 54" (UB54) ... ...........vn... N e

111- 203 BOLT - 5/16"" 'x 1" NC.rd. hd. square neck g e T UAR

A

111- '132..  BOLT - 5/16"" -'18 x 3/4" carnage e e e e e T UAR
192- . 20, LOCK WASHER - 5/16" (early productlon) A U, e " UAR,
131~ 911 °  NUT - 5!]6"‘NC hex . ‘ i ' , B
C 16805 SPRING - blade. ... .. e S AP i
‘C 22741  BRACKET - plvot ' '

.- C 25876 . SKID ............ F R e
. T 111- 371 BOLT - 3/8" " NC rd. hd. square neck
“10 0 192 21 LOCK WASHER 3/8”1 .........................................
11. ©  129- 103 " NUT-3/8" NC hex

12 €L 10888 PIN - 00K .. e e e

13, 113- 713, . BOLT-3/4" x 1 -3/4"" NC hex

CONDORWWRN - =

L T T T

- 14 131-1112  NUT -ldck, 3/4 NC hex ........ s A e

.15 . C 16529 ' ROD - frontpiv’ot.-..’.,.......‘.,..'...‘....[..‘...-‘..'...I,-....:.'.;.. ‘

S 16 - . 195- 541 L WASHER - B/8" . ... ... e

17 ' 132- 310 " PIN - cotter /8 x 17 ., ... e e T e e e

18 ~ C 10898  PIN - safety ... ... SN [P R
.19 - - - 1415 BB PIN - clevis 1/27 x 1- 3/3" - ‘ '

20 . . C 12975 ~ WASHER - 3/4" ID x 1: 1/’8' et e
21 - 128- 105 © NUT =1/2".hex ............ IR A TP AP
' 23702* ' : BRACKET - blade lift o ,
44221** . BRACKET - balde lift . . '.‘_ T AN e e
25571*  BRACKET - mountmg T A S
44287** BRACKET -mounting .. ....0..c.o.onu... e
23713 . ROD:- rear pwot.‘.....i'.,...' ..... N S sl
23841 ROD - lift ... ... e e e e AP W

Bt N | o, 7 .28 ° .. C 26382.° PLATE - adapter; Iift bracket.. . .. .. .. S S SN
' I/ﬁ , Lo --.L‘;;;’;Eé{,‘i"ﬁéi;”EWE” . © .. .0 27 113-7417  BOLT - 172 x A-1/4" bex ... ... ... DL

'/- L Sl o - ~ 28 . 192 23" LOCK WASHER - 1/2 ... .. £ .

: .. +* Use'before PIN: "
- ' **Use PIN and after: -
PR ‘UB44 - 020307007
UB54 - 020308001
n ‘-'/‘ K

...........................................
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" PARTNO.’
.. 'C. 34783~

C 28436
113-, 102

131- '911..

C 28434

- C 32101

€ 29871

167-+ 88
'C 24610 -
cC 25114

113- 103

- 195- 621
1 131- 176
28438 .

60

+ 28439

34771
34781

oﬁnonhn

©113- 0417

"131- 938 -

C 32400

. C 36796 .
111-.132 -

- SPRING WASHER - Belleville : - - +. .. .\ . 0o
BOLT - 5/16" - 18x 1" .. ::.... .. B SR
CWASHER = B/18" .o oo s s e

BAG-grass........... e e e

: _'ROD - bag, SUPPOrt . ... ... ih e e e

28440 - .

36792

30773 L
CHUTE - JOWET « : o v e e v s s T et s e e e |

© 33709,
16745 . .
4195 533

"WHEEL - antiscalp . .-. . . .. e e e

CNUT - 3/8" - 16 flange lock .o e el PR )
WGUARD - Bag .. oo e TR T
‘DEFLECTOR - chute © . . .. ... .. e e PRI A
,BOLT 5!16" - 18 X 3/4” carnage ....... E T e

BG42GBAGGER . . " - -t . - 'gg

'BAGGER ASSEMBLY . .~ '

' DESCRIPTION -~ Cn 0 Reap
. FRAME - mountlng 1
- BRACKET - retaining, hopper’ .. ....... e T e

BOLT - B5/16"" x 3/47" .. ... .00y

NUT - /16 flange lock . . © ... v ou i, LU uaR
-FRAME-support S SR e

COVER -bagger .............. .. e .
- 'HINGE - cover '

SEAL chute... ......... e e

NUT -.5/16" - 181locK .- . .%o

TUBE -retaining . ... ... voe e ns. . SR PR S
GUARD -lower chute'... .. ;... o/ oo 0o o
CHUTE - middle .. ... e e e e e e

CHUTE - upper . ...t o s e e A S
BOLT- shoulder . . . . . R

WASHER - 1/27 -/ ... ...,
BOLT - 1/2" - 13 x 1-V/4" ... 0. o v
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T U A ROTARYMOWER SNOW BLOWER, UTILITYBLADE, IR PERRR - 3

A DANGER

DECALS

PARTNO. . DESCRPTION o Lo Rean
C 31494 DECAL mower drive belt’ (RMSB RM44 HM44GR RM48} :

| = — - C 12519 . DECAL - "NO STEP” (RM38, RM42G. RM44, -RM44GR, RM48, RME0) -
(:] SPINNING BLADE FLYING DEBRIS "1 | spiNmninNG BLADE - €
. | R Y| I Y \OPERATE MOWER ONLY. | 55 Srenavoms manuaL preon: : o E '?:215'?(2):32 - ggg‘ﬁt ?lmmgdhglghtnﬁgaga o, RMMGQMRMSB Heroe, RG]
] contact cam moune I RN Py i e | A'rr'epnr;::gmr‘:o:zs;lrwltl.uq..cen, i ¥ L3 . - flying de ris { RM42G, RM44 44GR, BG42G, RM60) .

C, 42578 - DECAL - mower drive belt (RMB0} . . ... ... .. .. T R

DEBRIS MAY CAUSE INJURY . . 'SERIOUS INJUAY.

;
2
3
LA .
UARD/COVER OR COMPLETE, conTacTECHARGE SHUTE e | : . «_g © " C 31087 ' DECAL - spinning blade (RM38, RM44, RM44GH RM48, MRBO}
' L g
8 3216263  DECAL - “commercial’. (RMBO)
9

“321-3932 ‘' DECAL - ""Caution’’ Pinch point (UB44, ua54}

1
2
1
1
1
RE A
C 31409  DECAL -‘splndle drive beft (RMB0) . ... ... ... ... B Ll 2
1
3
1
1
1
1
1

: o ‘ I I © 10, . C 32093 DECAL-“lngersoll” (UB44, UB54, SB38G, SBABL .
. g o, : L C 31896  DECAL - belt drive {SB38G, SB48) ... .. ... .. ....oueoe e,
v S o . ‘ 12 C 36800 - .DECAL - mower drivé belt (RM42G} . ... ... ... . .. .. ..0 .......... .
i ] T C s o 13 - C 31088 DECAL - caution (BGA2G) ., . . . ... ... e o
L . 14 . C 31089 - DECAL - danger (BG42G) ................"... T Do
. 4 - o 15 € 31080 -, DECAL cutting helght {RIVI4ZG) .......... Ll e S
‘ ArmouuEwr sewve L ..: DS orY e ,’Quac;m‘u'n e ’ )
B ALt MOTION 10 STOF “om Al walon @ Siow . [N .
. - /C BEFDIE IHSI'ALUMW m;'wﬁ T Lw on , .
ELT . : . .
| iR ¢ - . .
2 TN KEY COMPLETELY & - : i . :
COUNTER CLECKWISE. . ' Y I haTALL WMt o 1 . .
" FULLEYS  AD N te Al
" DINSTALL BECT OVER. S . PR : : :
+ PULLETS AS SHOWN ONLY ?,,5,‘.!“’ » t;::‘f L .
ONE 0 DEGREE GAEE TWIET RETWEEN '
‘ gFE'TN! lEt‘::m:Eﬂ . o SUCCTEDMG FALE . .
) . ‘WL e ;igr&;m DELAEDs o t ‘
© OTURNKEY' L Ghp ' L me he £ G!-n’ ‘s L ' .
IS EQUIVAL ENT TD WIRE b .
DIAMETER LY : , .
o : I}) g e : : ; o
% CHECK THE SPRING - ' 3 St EEARCw cells dko L, ' e [ o~ :
DAILY FOR CORRECT . . - B niend . st asmiumen . . - . LT . .
' GAP ADJUST WHEN ! . N ! . [ : \‘ ) o =
ECESSARY_ - ; voEman : . .o . o . . R o
a BLADE ALIGNMENT AND EELT TENSION .
: :)numscmsuurmusrmsummnspm ' B
5 mouszusouawueummnomuunursoumsunneasms ' :
i . OF THEMOWER FOR FREE SLIDING MOVEMENT OF ASSY, 5 =
- -:)ALIGNHLAUESSUCHTKATANM:ENTBLAI:BAHEPERPEND!CULARTO g s 5
o EACH OTHER AS SHOWN IN BLADE ALIGNMENT DIAGRAM. 3 @
i : qnwmmzsenu‘rsmnuwmamumsmnmornmrmn ' E =
BRACKET, AS 2 2 R
| ' nwmmnmsemmmmnmwmnnumuxaus:‘ o e
| XEY AS A QROE. e.5
| . nnaummammsummmxnunnurssecunm e
) N [T -] -
i ' | ST O e B -‘ - . . o - - ' . o L B T ' A Y ' ‘ e L o " ) iy . ‘ b.: .
J—— REMOVE RE ' AND wAIT . . ‘ " . v .
i . o '«::;‘t_v:lmmzﬂ' s . ' L . , : ' ‘ f ) . - R . . s ' . , . Lo . oo ' |
i Rdtolie . : . ' L : . T ) . . P P g - . . L . : : ' , - BT
LICER ¥R SARD ' _ - . . B ) s KRR . . . .
N UADED KUER ' Lo ' , -, . N ' . “ L N ) ) . . . “ X .‘ . . B \

Comeass T oo DRIVEBELTINSTALLAT!ON il
-Jum;'\(l:lqc K TWAT THE ' ‘ ' - - /SWECSLMUE]-%I'

wLI o Ly SALD
« REMCRPULLEY Witk DY
Ol 40 CLOAHE Twst

e A cauTion]

’ FLYING DEBRIS. *  |—.
1 mmnﬂmmmm@ H

‘|2 PROSIRLY MISTALL RACOIN AND

A CHAIT
BEFORT STARTING MOWEIR BER CGFEA.

"

, ATOAS MANUAL FOR FURTHIR . AN . ALK R i E i . ' o o - . . oo . - N " o oo . . .
KEEP HANDS AND FEET CLEAR OF THISAREA. ~ ° -k ————— ' SHAFT PULLEY B0 P R S L K . co
" THIS PIN LOCKS BLADE IN FIXED DOZING L - : : -
, . PINCHPDINT. POSITION. REMOVING PIN ALLDWSB DE

OR| .

BNOW REMOVAL USE. STORE, PIN INHOLE| .
+ AND SECURE WITH SAFETY PIN.
%EOE"MBANUAI. FORCOMPLETEINSTRUC-| ©
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